AC3ArceED

A-50 Screw Presenter
"Standard"

Disassembling & Reassembling
Parts Manual

T~

AIMCO

PO Box 16460, Portland OR 97292-0460 - 800-852-1368 « Fax 800-582-9015

www.aimco-global.com






8. DISASSEMBLING AND REASSEMBLING
8.1 DISASSEMBLING AND REASSEMBLING (STEP - A)

g 2 pieces

No. | Part name & Work name Part number Q'ty
1 | Base unit NJO7001TINS a
2 |RaillinkLunt | NJ0J0OSTINSa#2 | 2 |
| 3 | Coachingaip __Jose | 3 |
4 | + Pan head screw with M26x5 10
washer & spring,
| | chromate
5 |RailfinkRunit | NJO30OGTINSa#2 | 1 |
6 |Drivelinkplateunit | NJO30OTINSa | = |
'Rail supporterunit | NJO30O7TiNSa | 1]
'8 |Vibrationsping  [sHos15 | 1
o |Brass spacer  |ce2sos | 1]
["10 |+ Pan head screwwith | M26x14 | 1]
washer & spring, chromate

AIMCO Service Manual A-50 Standard Screw Presenter
1



8.2 DISASSEMBLING AND REASSEMBLING (STEP - B)
/,& 5.5 Kgf-cm
Part name & Work name Part number Q'ty
| fAssembling A e 1.
| 1| Scooping chamberL unit | NJOIOOOTINSb#2 | L
2 |+ Pan head screw with |M26 X § 5
........... washer & spring, chromate | - | ..l
73| Scooping chamber R unit | NJOTCOTTINSb#2 | LI
4 Passing plate 1 : Scooping 1
........... 1gt=Tos oL RIS, NN u sl |
5 Washer ) ~ mee6 1
| 6 | Spring washer e T
7 | Hexagon socket head cap | M2.6 1
........... o U R s e SRR
*8 | Passing plate 2: Scooping | NJO102STINS b 1
chamber : M3
*4-1 | Passing plate 1 NJO1028BT1NS f#5 1
*4-2 | Label t0.1x12x8 1

AIMCO Service Manual A-50 Standard Screw Presenter

2




8.3 DISASSEMBLING AND REASSEMBLING (STEP - C)

2 places

/®\_\\@)

2 pieces

5.5 Kgf-cm

Part name &
I, Work name

*Assembling B 1
*1 | Rear brush holder plate unit | NJO2002T1N5 a #2 1

+ Pan head screw with M26x5 13
washer & spring, chromate

Cover bracket NJO2042T1NS b 2

Front brush holder plate NJO2006TING 1

+ Pan head screw with M26x5 1
washer & spring, chromate

*8 | Vibration cam {},; & NJO2001TINS a #2 1

Part number Qty

&L N

AIMCO Service Manual A-50 Standard Screw Presenter
3




8.4

DISASSEMBLING AND REASSEMBLING (STEP - D)

2 piaces

@

2 pieces &

2 pieces

Mount the light emitler sensar when assembling.
Refer to the classification Eor NJ-12
for the light emilter sensor parts.

A

/ 5.5 Kgf-cm

®®

No. Tfﬁgrlr(]i?;: Part number Q'ty
*Assembling G 1
*1 | Driver unit NJO4000T1NS a #2 1
2 | + Pan head screw with M2.6x5 4
washer & spring, chromate
*3 | Rail supporter unit NJO3D08T1INS b #2 1
4 | Brass spacer CB-2609 2
5 | + Pan head screw with M2.6 x 14 2
washer & spring, chromate
6 | Brush spring NJO2041T1N5 a 1
7 | Brush driver shaft unit NJO2004T1N5 a 1
8 | Snapring (E) E-5 2
*9 | Rear cover plate NJO2013T1N5 a 1
*10 | Brush unit: M3 NJO2005T1NS a #2 1
11 | + Pan head screw with M2.6x5 2
washer & spring, Ni plated
12 | Brush gear 1, caulking NJO2023T1N5 a 1
13 | Snap ring (E) E-3 1

AIMCO Service Manual A-50 Standard Screw Presenter

4




8.5 DISASSEMELING AND REASSEMBELING (STEP - E) ENJ-23 & NJ-45 ]}
3 pleces
3 foyoys
D
No. Part name & Work name Part number Q'ty
*Assembling D 1
| *1| Wiring diagram of Main PCB | 71
2 |Coachingelip I €S8 ol .
3 | + Pan head screw with washer & M26x5 7
.......... sprng, chromate
(147 DCjackunit T NJOZ008TINGa "
1-2 | Pressure connection terminal with | TMEV 0.3-3 1
.......... insulatingcover bl
.1-3. | Light emitter sensorunit . 1 NJOSO12TINS | ... 1.
4. |Sensorhoderunit | NJOSO37TTINSa | 2 .
5 | + Pan head screw with washer & M2.6 x 12 2
.......... spring, chromate L
| 1-4 | Light receiver sensoruntt I NJOSOTATING | 1.
| 1-5 | Microswitch 1] D2F-01F | 1.
6 |+ Pan head screw with washer & | M2 x 10 2
....|sprng,chromate N
| 1-6 {Motorunit ] NJO4UO7TINS 1 ;
7 | + Pan head screw with M26x8 3
washer & spring, chromate
| 17 |Frontcover T INJOBOMTINSD [ 1
| 1-8_ | Power switch T T TIWSSHIRKKR T
.8 |Bitguideunt ] NJOS0O1TINSa#2 | 1
9 | + Pan head screw with M26 x5 1
washer & spring, chromate

AIMCO Service Manual A-50 Standard Screw Presenter

5




8.5 DISASSEMBLING AND REASSEMBLING (STEP - E) ENJ-ZB & NJ-45 ]}
3 pieces
IOJ6)
No. Part name & Work name Part number Q'ty
*Assembling D 1
| *1 | Wiring diagram of Main PCB [ 11
|2 |Coachingelip 1 1, M 1.
3 | + Pan head screw with washer & M26x5 7
.......... spring, chromate ol
| 11 |DCjackunit ] NJO2003T1NSa | 1.
1-2 | Pressure connection terminal with | TMEV 0.3-3 1
.......... insulatingcover 1l
| 1-3 | Light emitter sensorunit "~ || NJOSO12TINS | 1.
|4 |Sensorhodderunt | NJO303/TINSa | . 2.
5 | + Pan head screw with washer & M2.6 x 12 2
.......... spring, chromate
| 1-4 | Light receiver sensorunt | NJOSOTATING | 1.
| 15 [ Microswiteh L] D2F-01F | 1.
6 |+ Pan head screw with washer & | M2 x 10 2
w.Sprng,chromate
| 16 |Motorunit ] NJO4OOTTINS 1 . 1.
7 | + Pan head screw with M2.6 x B 3
________ washer & spring, chromate
| 47 | Frontcover T UINJOBOMTINSD [ 4
|18 | Powerswitch L JW-STIRKKR 11
1.8 |Bitguideunt | NJOSQO1TINSa#2 | 1
9 | + Pan head screw with M2.6 x5 1
washer & spring, chromate

AIMCO Service Manual A-50 Standard Screw Presenter

6




8.6 DISASSEMBLING AND REASSEMBLING (STEP - E)

A s rgem D@ @ @

&
No I?ji'gﬁ??g;g Part number Q'ty
SAssemblingD 1.
....... 1...|Wirnng diagramof manPCB [ | 1
,,,,,, 2 |Coachingclp . .. 1€ss8 1.2 .
3 + Pan head screw with M26x5 9
A washer & spring, chromate |
..... 11| DCjackunt IMNJO2003TINSa | 1
1-2 Pressure connection terminal TMEV 0.3-3 1
_______________ withinsulatingcover L ol
..... 13| Lightemitter sensorunit INJOSO125 1 1
.4 | Sensorholderunit | NJO3037TINSa |
5 + Pan head screw with M26 x 12 N
............... washer & spring, chromate |l
..71-4 | Light receiver sensorunit 7| NJOSOTATING 1.
| 6 |Washer M2 1
7 »f—_lexa_gop nut | M:?-.-f-i-,"f kind T 1 -----
15 | Microswitch - TB2FOIF T
8 + Pan head screw with M2 x 10 2
............... washer&spnng chromate | 1
..... 1-6 | Motorunit . |NJOAOO7TTINS | 1
9 + Pan head screw with washer |M26x8 3
_______________ & spring, chromate | .
1-7 _|Frontcover ] NJO8O11TINS b 1
_____ 18 _|Powerswitch U TUWSTIRKKR T
_____ 1-9 | Diagram of VR board CTUTTINJoSG sTING T
..... 10 | Sensorholderunit T TNI03037TINEa |2
A1 | Biguideunit T NIBEGGTTINE A # |
12 + Pan head screw with washer [M26x5 | - 1
& spring, chromate

AIMCO Service Manual A-50 Standard Screw Presenter
7



8.7

DISASSEMBLING AND REASSEMBLING (STEP - F)

9 pieces

No. Part name & Work name .| Part number Q'ty
*Assembling E
RN Uittt S S A
1 Side cover L NJOBO13T1N5 a 1
2 | +Countersunk head screw, | M2Ex5 18
.............. Niplated oo
..... 8 |Rearcover ... |NJOBOI2TiNSa#1| 1
.4 |SdecoverR .l NJOSO14TINS I .. 1
.75 |Railassembly T NJOSOOTTINSc#4 | 1
6 Top cover NJOBOO1TINS a 1
..... 7| Sensorcover:M17 T I'NIOSOT7TING |1
3 + Pan head screw with M26x5 2
washer & spring, Ni plated

AIMCO Service Manual A-50 Standard Screw Presenter

8




9. DISASSEMBLING AND REASSEMBLING PARTS
9.1 DISASSEMBLING AND REASSEMBLING (STEP — A-1)

2placas 2 pieces 2 piacas

b

2 pieces

\épieces

6-2

N

No. Part name & Work name .| Part number Q'ty
. | Base oo NJO7012TINSd | 1
.2 | Frontfest " TRHW IO
....3.__.] + Pan head screw, chromate [M26x5 | 2 .
4. |Raillstopper _ __~INJO7015TINSa | 1 -

5 + Pan head screw with M26x5 2
............. washer & spring, chromate | |
| ...6 | Basebracketunit | NJO7O13TINS#1 | 1
L. Washer M6 | 2
_____ 8 Spring washer M2.6 )

9 | Hexagon socket head cap ~ |M26x5 | g

sScrew
|61 | Base bracket NJO7014T1N5 a 1
6-2 Rear feet TM-168, No. 8 2

AIMCO Service Manual A-50 Standard Screw Presenter

9




8.2 DISASSEMBLING AND REASSEMBLING (STEP-A-2)

NJ-23, NJ-45

Na. Part name & Work name Part number Q'ty
11 Rall link bracketL. - NJO3020T1NS a 1

2 |Railtnk  |NJosozsTiNsa | 1 |
3 |snaprng®  [Es T 1|

8.3 DISASSEMBLING AND REASSEMBLING (STEP-A-5)

* NJ-12

No. Part name & Work name Part number Q'ty
_____ 1 | | Rail link bracket R, caulking NJ03024T1IN5 a 1
2 |Raitink [NJo302sTiNsa | 1

3 |Smapring ) |es 17 1

AIMCO Service Manual A-50 Standard Screw Presenter
10



9.4 DISASSEMBLING AND REASSEMBELING (STEP-A-6)

No. Part name & Work name Part number Q'ty
1 Shaft : Drive link NJO3018T1INS 1
2 Snap ring (E) E4 2
3 Drive link bracket JO3011TINS a 1
4 Drive link plate unit NJ03002T1N5 a 1

9.5 DISASSEMELING AND REASSEMBLING (STEP-A-7)

2 pieces

Na. Part name & Work name Part number Q'ty
1 Rail supporter 1, caulking NJO3026T1N5 a 1
2 | Roller: Rail supporter 1 NJO3031T1N5 2
3 Snap ring (E) E-2 2

Vibration roller : Rail [ oo [T
o lsueporter o |MOSORTINS | .
5 Fixing screws : Rail NJO3033T1N5 a 1
S—{ supporter 1:unit
8 Snap ring (E) E-1.5 1

AIMCO Service Manual A-50 Standard Screw Presenter
11



9. DISASSEMBLING AND REASSEMBLING PARTS 9.6 DISASSEMBLING
AND REASSEMBLING (STEP -B -1)

/ 5.5 Kgf-cm @ @

No. Part name & Work name Part number Q'ty
]| Welding : Scooping plate unit | NJO100STINSc | 1 |
2 Tension spring NJO1042T1NS #2 1
______ 3 | Scooping chamber L unit NJO1004TINSa | 1 |
4 Stopper plate L : Scooping NJO1018T1INS b 1

.............. plate .
5 + Pan head screw with M26 x5 1
washer & spring, chromate
.11 |Welding : Scoopingplate | . 1
1-2 | Drive holder plate : Scooping | NJO1017T1NS g 1
.............. plate
1-3 | + Pan head screw with M2.6 x5 2

washer & spring, chromate

AIMCO Service Manual A-50 Standard Screw Presenter
12



9.10 DISASSEMBLING AND REASSEMBLING (STEP-D-1)
“NJ-12
)
Tighten the screw at
the final stage of
assembly
5.5 Kef-cm @
Part name & .
No. Aotk frsrc Part number Q'ty
1 Drive shaft bracket unit NJO4001TINS b 1
""" 2" |'Cam link holder unit T NI04002TINE b Y
%3 |+ Pan head screw with M2Ex5 |1
.............. washer&spring, chromate | L. ..
*4 Light emitier sensor bracket : | NJO4027TIN5S - 1
M17

AIMCO Service Manual A-50 Standard Screw Presenter

13




9.7 DISASSEMBLING AND REASSEMBLING (STEP-B -3)

(*Body type NJ-12 j

No. Part name & Work name Part number Q'ty
*1 | Welding : Scocping plate NJO1003TINS ¢ 1
3 [ Hensionspring T UTNiGR04RTING# | A
..... 3| Scooping chamber Runit | NJOTOOSTINSa | 1|
4 Stopper plate R : Scooping NJO101STINS b 1
........... PIBLE e b
5 + Pan head screw with M2.6 x5 1

washer & spring, chromate
*1-1 | Welding : Scooping plate 1
1-2 | Drive holder plate : Scooping | NJO1017TiN5 g 7
............ 5 - SR VOO ——
1-3 | + Pan head screw with M2.6 x5 2

washer & spring, chromate

AIMCO Service Manual A-50 Standard Screw Presenter
14



9.9 DISASSEMBLING AND REASSEMBLING (STEP-C -6)

No. Part name & Work name Part number | Qty
1 Roller shaft ; Vibration cam NJ02021TINS a 1
TS, U S———————) ——
*2 | Vibration cam NJ0O2022T1NS b 1
T _____ 3| Bracket: Vibrationcam | NJO2020TINSb | 1
4 |+ Pan head screw with M2Z6 %5 3
washer & spring, chromate

AIMCO Service Manual A-50 Standard Screw Presenter
15



9.8 DISASSEMBLING AND REASSEMBLING (STEP-C - 4)

3 pieces

7

2 places

5.5 Kgf-cm

No. F\Eg d??:::_: Part number Q'ty
1 Brush holder plate (front), | NJO2014TiN5 a 1
e caulking
2 | Hoisting bush, chromate $26x16 | 1
3 + Pan head screw with M2.6 x5 3
washer & spring, chromate
4 |Shuterpaste | NJo2ofeTiNSa | 1
5 |Snaprng®  |e8 |5
6 |Polyslider 45%7.2x0.43 | 4
| 7| Siding plate 1, caulking [Njozo2sTiNG 2 | 1
8 |Siding plate 2, caulking | NJ02026TINSa | 1

AIMCO Service Manual A-50 Standard Screw Presenter

16




9.1 DISASSEMBLING AND REASSEMBLING (STEP-D-1-1)
2 pieces
h
!
|
e 3 pieces
@
View A after assembling ) il @
No. Part name & Work name Part number Q'ty
1 Hexagon socket head cap M2.6 x5 1
OO .. 1. TSSOV SRR PO
2 | Drive shaft NJO4017TINSa | 1 |
il 3 _____ Drivecam L NJ04014T:1_I:45 d 1
______ 4 | Drive gear 1 ) NJO4013TINS b 1
5 Hexagon socket head cap M4 x 8 2
SN IS 121, S N S
______ 6 Drive shaft brackc_a_g_unit NJD4011T‘!N5 a 1 )
7 | Brush shutter cam : Additional | NJO403ZTING |71
_____________ _processing
______ 8 |DrivecamR | NJO4015TINS d 1
______ 9 | Snapng (E) E-S 2
10 ! Spring pin $2.5 x 16 3

AIMCO Service Manual A-50 Standard Screw Presenter

17




842 DISASSEMBLING AND REASSEMBLING (STEP-D-1-2)
[ @ )
\ 2 pieces
D)
“an| _ED
Nl
g &) _
No. Part name & Work name Part number | Q'ty
1 1 Cam link holder unit NJ04023T1N5 d 1
2 | Shutter link unit [NJo4003TINS a | 1
______ 3 | Brush link unit NJO4004TINSa | 1
L 4 bam link shaft NJ04024T-;1G§ a 1
5 Snap ring (E) E-2 2
2-1 | Shutter link, caulking NJ04018TINS a 1
5% [himconspacsr —|oas 1.
23| Snap ring (E) E3 1
54| aracon spacer T Eas T
2-5 -énap nng (E) E2 1
~3-1 | Snapring (E) E-3 2
3-2 | Brush link shaft NJO4022TINSa | 1
33 :lurac:on spacer c-407 1 1
34 | Brushlink NJO4021TINS b 1

AIMCO Service Manual A-50 Standard Screw Presenter

18




8.13 DISASSEMBLING AND REASSEMBLING (STEP-D-3)

NJ-12, NJ-23:
Siiver (unichro)

NJ-45: Gold (chromate)

L

5.5 Kgf-cn
Put tha roller of tha
switch ink unit into
tha hola
g—
o Fitthe arm of the
L spring into the notch )
No. Part name & Work name Part number Q'ty
1 | Rail supporter 2, caulking NJO3041TINS 1
.2 |Switchlinkspring Lovctaldlh, 0 O
‘‘‘‘‘ *3 Switch link unit NJO3009T1NS #1 1
A |Snaping(B) B2
5 Sensor bracket L NJO3035T1IN5 d 1
6 Coaching clip CS-9 1
_____ 7 |+ Pan head screw with M26 x5 4
washer & spring, chromate
8 Sensor bracket R NJO3036T1NS d 1
*3-1 | Switch link, caulking NJO3043T1N5 #1 1
_____ 3-2 | Juracon spacer C-2001 1
3-3 Snap ring (E) E-1.5 1

AIMCO Service Manual A-50 Standard Screw Presenter

19




9.14 DISASSEMBLING AND REASSEMBLING (STEP-D -7)

No. Part name & Work name Part number | Q'ty
| 1 | Brush driving shaft NJO2036T1N5 a 1
| 2 [Brushdrvinggear2 | NJO2035TINSb | 1 |
3 | Spring pin T Je2xs ]

8.15 DISASSEMBLING AND REASSEMBLING (STEP-D -10)

No. Part name & Work name Part number Qty
1 Brush bracket 2 NJO2040TINS a 1
%2 [ Brush T NJOZ038TiNs a# [ 71
3 |Brushbracketi NJO2038TINSb | 1
4 Washer M2.6 2
5 ______ §pring washer M2.6 2
6 | Hexagon socket M2.6 x 10 ’ 5
head cap screw

AIMCO Service Manual A-50 Standard Screw Presenter
20



9.16 DISASSEMBLING AND REASSEMBLING (STEP-E -1)

NJ-23, NJ45

*

7 o
{0}

QUICKER
NJ-TINS

H

-3

%
—{ -
B £

r

[14]

fYohow L4002

& =
L3 g

Gay L 380

eay 1400 Heat shrink tube

— 7
HNC
Yedow L J80
P /

dia-2

—=—E

No. Part name & Work name Part number Qty
1 Main PCB diagram 1
|t [DCaskunt T Nioaoosites ||
_____ i s cover o | S0 )1 ]
|8 |Light emivey sensoramit . g DOROIZTING ] 1 |
1—4 _____ l__f_ght receiver sensor unit NJQ_Q(_J_14T1 N5 _ 1
|15 [Mioroswieh - ooerE 1t
_____ 1—6 Motor unit ~ NJO4007TINS 1]
17 |Frontcover | NJOBOMTINSb | 1
[ 18 |Powerswitch | JW-SHRKKR | 1

AIMCO Service Manual A-50 Standard Screw Presenter

21




8.17

DISASSEMBLING AND REASSEMBLING (STEP-E-1)

N
(o

GUICHER
NJ-TINS

1-3

4

)

:;f 7= Y——"
N Boen L0
L X 7 Yeliow L 480
fod f= ——

==

1

@]

o=

{0}
-

==

[ o

n =~ [0)

e

L
s
3 T 7/
HC
* Yoliow |
c )
~—

Gray L

Oane | 380

Gy L4580

380 e

Heat shrink tube
dia-2

380

74
J 1

=0
(2]

—

I

=

1/
Pack [ 230 fhe L300

Na. Part name & Work name Part number Q'ty
..t _|MainPCBdiagram | |1
LI (DCjackunit | NJO2003TINSa | 1

1-2 | Pressure connection terminal | TMEV 0.3-3 1
......... with insulatingcover | |
_.1-3_ | Light emitter sensorunit | NJOSOI2TINS | 1
14| Light receiver sensorunit | NJOSO14TINS | 1.
A5 [Microswitch T D2F-01F | 1
16 |Motorumit | NJO4QO7TTINS | 1
A7 |Frontcover """ TNJOB01ITINEDL | 1
.1-8_[Powerswitch T JW-S1IRKKR |~ 1

1-9 | VR board NJOS016TINS 1

AIMCO Service Manual A-50 Standard Screw Presenter

22




9.18 DISASSEMBLING AND REASSEMBLING (STEP-E-1-1)
!
No. Part name & Work name Part number Q'ty
1 _______ :J_gc_:_if_f.?rackei I NJQ?_(_J_@ZP N5 a o 1 _
2 DC jack NJO2033T1N5 a 1
73 + Pan head screw, chromate |[M2x5 2
9.19 DISASSEMBLING AND REASSEMBLING (STEP-E-1-6)
M 5.5 Kgfem J @
m 5.5 Kgf-cm J ®
No. Part name & Work name Part number Q'ty
1 Motaor bracket NJO4012T1N5 d 1
2 I Moterunit T NI04005TANG #2 | 1|
| 3| Coaching clip e 1
4" |'¥Pan head screw with | M3x& | 3]
............... washer & spring, chromate | | .|
Driving gear 1 NJO4013TINS b 1
[ 6 | Hexagon socket head cap’ Maxg T 27
screw

AIMCO Service Manual A-50 Standard Screw Presenter

23




9.20 DISASSEMBLING AND REASSEMBLING (STEP-E-8)

7
* NJ-12

Sensor cover mounting hole J

No. Part name & Work name Part number Q;
*1 | Bit guide bracket 2, caulking NJG5012TINS a#l | 1
| 2 | Spring washer M2.6 6
3 | Hexagon socket head cap screw | M2.6 X 20 1
| 4 | Compression spring A07-02 1
5 | Bit guide bracket 1 NJOS011TINS ¢ 1
6 | Washer M2.6 5
| 7 [ Hexagon socket head cap screw | M26 X 5 | 5 |
......... S SN | RSSO S
8 | Snapring (E) E-3 2
9 Bit guide NJOS016TINS a 1
*10 | Screw guide (Screw hoiding | NJO5015TINSD | 1 |
plate)

AIMCO Service Manual A-50 Standard Screw Presenter
24



9.21  DISASSEMBLING AND REASSEMBLING (STEP-F -5)
« 2 pieces
12
No. Part name & Work name Part number Q'ty
*1 | Rail assembly, caulking NJOGQ04ATINS a#6 | 1
2 Rail 2 L NJOGO59TINS a 1
3 |Rail2R NJOB023T1NS e 1
4 | Front rail brace NJOB018TINS b 1
[ *5 |+ Pan head screw with washer | M2.6 x 12 2
...\ &sprng, chromate Ll
Stopper bracket NJOB002TINS ¢
|7 |+ Pan head screw with washer | M26x5 |27
... &sprng, chromate 1
*8 | Rail front plate : M3 NJOS019T1NS d
9 | + Oval countersunk screw, M2.6 x 5 2
.. |Niplated
*10 | Stopper: M3 NJOB0O57T1NS a 1
‘I‘l Washer M26 3
*12 | Label

AIMCO Service Manual A-50 Standard Screw Presenter

25




9.22  DISASSEMBLING AND REASSEMBLING (STEP -F - 5)
: _2 pieces
j) g
No. Part name & Work name Part number Q'ty
*1 | Rail assembly : Caulking NJOBOO4TINS a# 1
[ *2"'| 'Shim - Sfopper bracket : M17 NJOBO4STING# | |
37| 'Shim : Stopper bracket : Mi7 NJOBO4BTING #1 | 17
4| Rail collar A - M17 NJOG038TANS 1
5 | '+ Pan head driver screw with MoBxg T 4
washer & spring, _chromate
6 |Raii2l:Mi7 NJOB040TIN5 b 1
7| Shim - Front rail bra NJOBOSTTING #2 |
8 | Rail 2R M7 "NJOBC41TiNG a i
| 9| Siopper bracket NJOBOO2TINS ¢ | 1
710 7| ¥ Pan head screw with M2Bx5 T g
.......... washer & spring, chromate
11 | Front rail plate : M17 NJOS039T1NS 1
[ 12| + Countersunk screw, Ni plated  [M3B x5 "5
|13 |Stopper:M1i7_ | NJOBOGITINSa | 1.
.14 | Washer Mes 3.
*15 | Labei 1

AIMCO Service Manual A-50 Standard Screw Presenter

26




9.23 DISASSEMBLING AND REASSEMBLING (STEP-F-5-6)

No. Part name & Work name Part number Q'ty
|1 | Stopper bracket, caulking NJO60S3TINS 1
|2 Swdch[mk holder, caulking | NJos0SETING 1

Jsnaprng ) ez TTUTY

9.24 DISASSEMBLING AND REASSEMBLING (STEP -F -6)

No. Part name & Work name Part number Q'ty
___________ Topcover LSl 1
2 Magnet : Top cover NJOB016T1NS a 2

AIMCO Service Manual A-50 Standard Screw Presenter
27









AIMGO

Corporate Headquarters
1204 E. Maple Rd.

Troy, Mi 48083 10000 S.E. Pine St.
(800) 852-1368 Portland, OR 97216
FAX (800) 582-9015 (800) 852-1368

FAX (800) 582-9015
www.aimco-global.com

Ave. Morones Prieto 2110 Pte.
Col. Loma Larga

Monterrey, NL CP 64710, Mexico
52-81 1001-1600

FAX 52-81 1001-1630

LIT-MAN330, Rev.03/16
Printed in USA  ©2016 AIMCO





